o DRAWT'TE® Installation Instructions
— .
— PART NUMBERS: 65071, CQT65071

Applications: Installation Time: 30 min

Years Make Models
The time listed above is the average time

for professional installers. If you do not

2015-Current* Chevrolet Colorado feel comfortable performing this

2015-Current* GMC Canyon installation on your own or are in need of
assistance, please contact a professional
installer.

Equipment Required:

(< }\f wr- 15 mm i
= i K\ 11/16" 11/16" E: . .
" k. “ \ Representative Vehicle Photo
Safet i 3/4 Wrench T
arety Ratchet Sockets | °|’qu<:1
\ GIasses)k A P Wrenc
(& olm
v £ g
utiiy | # | Tere
Knife Marker Measure

DO NOT EXCEED LOWER OF TOWING VEHICLE
MANUFACTURER’S RATING OR:

CARGO CAPACITY - Do not exceed
500 LB. (227 Kg) or Truck Front
Gross Axle Weight Rating, (GAWR).

9,000 Ib.
(4086 Kg)

MAXIMUM WINCH LINE PULL

Trailer Hitch lllustration



http://www.carid.com/draw-tite/

Fastener Kit: 65071F

Installation Instructions
Fasteners PART NUMBERS: 65071, CQT65071

Qty. (2) Carriage bolt
%-13 x 1.75 GR5

. Frame
typical Rail \
both sides

Qty. (2) Spacer Block
.250x1.0x3.0

Access
Hole

%

Splash

Qty. (2) %-13 Hex nut

Qty. (2) Carriage bolt
7/16-14 X 1.50 GR5

N\

| &

Qty. (2) Conical washer p j;'
P

N

Q| @ @O ® ® e ©

C-shaped Qty. (2) Special Washer T
cross member 109" x.88x2.0
. Qty. (2) Conical washer =
Conical Wgsher 7/16” ! _j;'
Teeth side
Against hitch Qty. (2) 7/16-14 Hex nut ®
. L
/ Figure 3
Figure 2a [ | @©
Q] X AN Pull wire
=i il
% > o 3»

A. Insert bolt B. Align block on  C. Pull bolt &) | _>| |4_ i&g i

and block access hole thru block Front [ A— /

into frame @ ﬁ Always wear SAFETY GLASSES 3-1/4” %

Figure 2b Figure 2 when installing hitch * Figure 1 ¥ AirDam

IMPORTANT NOTE! The lower part of the bumper air dam requires trimming to install hitch. Consult with vehicle owner before proceeding with installation.
1.  Trim Air Dam - Mark a 3” wide x 3-1/4” tall area in the center of lower air dam. See figure 1. Using a utility knife, carefully trim the air dam.
2. Loosen Splash Guard - Remove the (2) rearmost M10 bolts from plastic splash guard. Do not remove the (2) forward bolts.
3. Install fasteners into C-shaped Cross Member - Using the 7/16 pull wire provided, install the 7/16 carriage bolts & special washers into the existing holes in the cross member. Leave pull wires attached

temporarily.
4. Install hitch forward attachments - Raise hitch into position, feed the pull wires through the slots in hitch, pull the carriage bolts through holes in cross member and hitch. See figures 2, 2a and 2b.

While holding the thread of carriage bolt, remove the pull wire and loosely install the 7/16” conical washer and hex nut on the carriage bolt, both sides.
5. Lower the Splash Guard - Carefully pull the splash guard down to allow access to the existing access hole on the inside of vehicle frame. See figure 4.
6. Install fasteners into Frame Rail - Using the % pull wires provided, install the %" carriage bolt and 1” x 3” spacer block into the access hole and through the hole on the outside of the frame. Leave pull

wire attached temporarily.
7. Install hitch rear attachments - Rotate the hitch into position and feed the pull wire through the outer hole in frame and slot in hitch, both sides.

While holding the thread of carriage bolt, remove the pull wire and loosely install the 1/2” conical washer and hex nut on the carriage bolt, both sides.
8. Tighten all 7/16-14 Gr5 fasteners with torque wrench to 50 Lb.-Ft. ( 68 N*M)
9. Tighten all %.-13 Gr5 fasteners with torque wrench to 75 Lb.-Ft. ( 102 N*M)

A Proper torque is needed to keep the hitch secure to the vehicle when towing.
10. Reinstall the splash guard using the two (2) factory M10 bolts.

Note: check hitch frequently, making sure all fasteners and ball are properly tightened. If hitch is removed, plug all holes in trunk pan or other body panels to prevent entry of water and exhaust fumes. A hitch or
ball which has been damaged should be removed and replaced. Observe safety precautions when working beneath a vehicle and wear eye protection. Do not cut access or attachment holes with a torch.

This product complies with safety specifications and requirements for connecting devices and towing systems of the state of New York, V.E.S.C. Regulation V-5 and SAE J684.




IMPORTANT NOTE! The lower part of the bumper air dam requires
trimming to install hitch. Consult with vehicle owner before proceeding
with installation.

1. Trim Air Dam - Mark a 3” wide x 3-1/4” tall area in the center of

lower air dam. Using a utility knife, carefully trim the air dam.
e — E——— |

2. Loosen Splash Guard - Remove the (2) rearmost M10 bolts from plastic
splash guard. Do not remove the (2) forward bolts.

3.

Install fasteners into C-shaped Cross Member - Using the 7/16 pull wire
provided, install the 7/16 carriage bolts & special washers into the existing
holes in the cross member. Leave pull wires attached temporarily.

4. Install hitch forward attachments - Raise hitch into position, feed the pull
wires through the slots in hitch, pull the carriage bolts through holes in
cross member and hitch. While holding the thread of carriage bolt,
remove the pull wire and loosely install the 7/16” conical washer and hex
nut on the carriage bolt, both sides.




5. Lower the Splash Guard - Carefully pull the splash guard down to allow 6. Install fasteners into Frame Rail - Using the % pull wires provided, install
access to the existing access hole on the inside of vehicle frame. the 74" carriage bolt and 1” x 3” spacer block into the access hole and
through the hole on the outside of the frame. Leave pull wire attached

temporarily.

7. Install hitch rear attachments - Rotate the hitch into position and feed 8. Tighten all 7/16-14 Gr5 fasteners with torque wrench to
the pull wire through the outer hole in frame and slot in hitch, both sides. 50 Lb.-Ft. ( 68 N*M)
While holding the thread of carriage bolt, remove the pull wire and 9. Tighten all %-13 Gr5 fasteners with torque wrench to
loosely install the 1/2” conical washer and hex nut on the carriage bolt, 75 Lb.-Ft. ( 102 N*M)
both sides. 10. Reinstall the splash guard using the two (2) factory M10 bolts.

Learn more about trailer hitches and towing we have.


https://www.carid.com/trailer-hitches.html



